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Test Summary

Section Test item Result Remarks
Maximum Peak Conducted
15.247 (b) Pass
Output Power
15.247 (a) (1) ) Pass
20 dB Bandwidth
Number of Hopping
15.247 (a) (1)(I1) Pass
Channels
15.247 (a)(1) Carrier Frequency Pass
Separation -
Time of Occupancy (Dwell
15.247 (a)(1)(lI) ) Pass
Time)
Band Edge Compliance of RF
15.247(d) o Pass
Conducted Emissions
15.247 (d) / (15.209 | Restricted bands of Emissions b
i ass
& 15.205) & Restricted Bands of
Operation
15.207 Conducted Emission Test on Pass
A.C. Power Line
Document History:
Version Remarks
10 Issued for FCC Part 15 Subpart C
) 15.247
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1 GENERAL REMARKS

Complimentary Materials

All attachments are integral part of this test report. This applies especially to the

following appendix:

APPENDIX 1: TEST SETUP PHOTOS
APPENDIX 2: EUT EXTERNAL PHOTOS

APPENDIX 3: EUT INTERNAL PHOTOS

APPENDIX 4: FCC LABEL AND LABEL LOCATION

APPENDIX 5: BLOCK DIAGRAM
APPENDIX 6: SPECIFICATION OF EUT
APPENDIX 7: SCHEMATIC DIAGRAM
APPENDIX 8: BILL OF MATERIAL

APPENDIX 9: USER MANUAL

APPENDIX 10: SAR EXCLUSION CALCULATION
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2 TEST SITES

Testing Facilities
TUV Rheinland (India) Private Limited
108, Beside ISBR Business School,
Electronic city Phase |
Bangalore - 560 100

List of Test and Measurement Instruments

Table 1: List of test and measurement instruments

Equipment Manufacturer Model Serial Calibration Periodicit Used for Test
quip Name Number Due Date y Items
Spectrum Agllent_ E4407B US411927 13.02.2018 Yearly Antenna - Port
Analyser Technologies 72 Measurements
EMI Test Rohde & ESU 40 100288 | 24-10-2018 Yearly
Receiver Schwarz

Active loop Frankonia LAX-10 LAX-10- 13-04-2018 Yearly
antenna 800
Biconical Schwarzbeck VHBB-9124
Antenna mess-elektronik | / BBA-9106 9124-656 09-01-19 Yearly

L Radiated
Log-Periodic Schwarzbeck VUSLP- ;
Antenna mess-elektronik 9111B 91118-111 16-01-19 Yearly Spurious
Emission
Broadband Frankonia HAX-18 | HAX18-802 | 16-03-2018 Yearly
Horn Antenna
Emission Horn .
Antenna ETS Lindgren 116706 00107323 22-06-2018 Yearly
Semi Anechoic Frankonia i i ) )
Chamber
EMI Test Rohde & ESR7 101133 | 13-02-2019 Yearly Conducted
Receiver Schwarz Emission on
. AC Power
Two Line V- Rohde & .
Network (LISN) Schwarz ENV216 100022 05.09.2018 Yearly Lines
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3 GENERAL PRODUCT INFORMATION

Product Function and Intended Use

B.O.L.T Spirometer Device is intended to test lung function and perform spirometry testing for the people of all

ages, excluding infants and neonates. The device must be used by a physician, respiratory therapist or by a

patient under the instructions of a physician. The device is powered by 5V DC through a USB micro connector

and also has internal battery for power backup. AMI Spirometer is intended to test lung function and can make

spirometry testing to the people of all ages, excluding infants and neonates.
Ratings and System Details

Table 2: Ratings and System Details

Operating Frequency Range 2400 MHz — 2483.5 MHz;

Radio Protocol Bluetooth ( BDR+EDR)
Verified RF Power 7.45 dBm

Channel Spacing 1 MHz

Modulation EDR E%Ii:/ingSK, 8DPSK)
Number of antennas 1

Antenna Type & gain Chip Antenna & 0.5 dBi
Supply Voltage to Product 5 VDC from Power adaptor

Storage Condition: 10°C to 55°C

Environmental conditions Operational conditions : 16°C to 35°C
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Measurement Uncertainty:

Table 3: Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth 5 %
RF output power, conducted +*1.5dB
Power Spectral Density, conducted +3 dB
Unwanted Emissions, conducted +3 dB
All emissions, radiated 16 dB
Temperature 3 C
Supply Voltages +3 %
Time 5%
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4 TEST SET-UP AND OPERATION MODE

Principle of Configuration Selection
Transmission was enabled with hopping mode / highest possible duty cycle transmission on low,
mid and high channel.

Test Operation and Test Software

Testing software was used to enable the continuous transmission on low/mid/high channels on the
EUT for the tests in this report.

Special Accessories and Auxiliary Equipment

- None

Countermeasures to achieve EMC Compliance

- None

Test modes — data rates and modulations

For Radiated spurious emissions, the tests were performed for all data rates and only worst case
results are reported in this report.
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List of frequencies

Table 4: List of Center Frequiences

Frequency Band Channel Frequency

(MH?2) Channel No. (MH2)

0 2402

1 2403

2 2404

3 2405

37 2439

2400 — 2483.5 38 2440
BT(BDR+EDR) 39 2441
40 2442

74 2476

75 2477

76 2478

77 2479

78 2480
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5 TEST METHODOLOGY

Radiated Emission Test

The radiated emission measurement was performed according to the procedures in ANSI C63.10-
2013. The equipment under test (EUT) was placed at the middle of the 80 cm high turntable for
below 1 GHz & 1.5 m height for above 1 GHz measurement, and the EUT is 3 meters far from the
measuring antenna. The turntable was rotated 360° for obtaining the maximum emission. The
height of the measuring antennas was scanned between 1 m and 4 m, and the antenna rotated to
repeat the measurements for both the horizontal and vertical antenna polarizations. Repeat the
measurement steps until the maximum emissions were obtained. The measurement above 1000
MHz was performed by horn antenna, The measurement below 30 MHz was performed by loop
antenna, Measurement from 30 MHz to 200 MHz was performed by Baloon and Biconical
Antenna, and mesurement from 200 MHz to 1 GHz was performed by Log-Periodic Antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are
recorded.
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5.1.1 Test Setup Configuration
EUT
3m test distance
E 4 > EMI-Receiver

P

\

Figure 1: Frequency Range 9 kHz- 30 MHz

Semi-anechoic Chamber

EUT

Turntable

3m

>

O

Ground Plane

Pre-Amplifier

—1

Figure 2: Frequency Range 30 MHz — 200 MHz

Measuring Receiver /
Spectrum Analyzer
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Semi-anechoic Chamber
| | | ‘ ‘ Pre-Amplifier Measuring Receiver /
EUT M | Spectrum Analyzer
I ; Turntable
Ground Plane 1
Figure 3: Frequency Range 200 MHz - 1GHz
Semi-anechoic
- - >
o Measuring Receiver /
Pre-Amplifier
EUT P Spectrum Analyzer
. 1Turntable
Ground

Figure 4: Frequency Range above 1 GHz
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6 TEST RESULTS

Maximum Peak Conducted Output Power

Result
Test Specification
Measurement Bandwidth
Detector

EUT

Test results:

FCC part 15 Subpart C 15.247 (b)(1)
3MHz

Peak

Pass

10 dB attenuator

Spectrum Analyzer

Note: Measurements are done as per FCC / DA-00-705, Filing and Measurement Guidelines for 15.247
Frequency Hopping Spread Spectrum (FHSS) Systems Mar.30, 2000 mentioned in ANSI C63.10-2013.

10 dB attenuator + 0.7 Cable loss = 10.7 dB offset is considered in below result

Table 5: Maximum peak conducted output power verified Test Results

Modulation Type Chann(-z:wlag)quency Out;()éjérﬁ):;wer (I(_jiénr]i;c)
2402 5.421 30.00

1 Mbps 2441 7.459 30.00
2480 6.145 30.00

2402 2.566 20.96

2 Mbps 2441 5.233 20.96
2480 3.888 20.96

2402 3.934 20.96

3 Mbps 2441 6.166 20.96
2480 4.925 20.96
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Ref 17.7 dBm

Mkl 2.402177 GHz |

Atten 20 dB

5.421 dBm

Peak
Log

10

dB/ —]

Offst
10.7

dB

M1 52
53 FC

Center 2.402 GHz
#Res BW 3 MHz

Span 6 MHz

#A/BW 3 MHz Sweep 9.99 ms (1000 pts)

1 Mbps Channel low — 2402 MHz

Ref 19.7 dBm

Mkr1 2.440907 GHz

Atten 20 dB

7.459 dBm

Peak
Log

"]

10

dB/ L]

Offst
10.7

dB

M1 52
53 FC

Center 2.441 GHz
#Hes BW 3 MHz

Span 6 MHz

#AVBW 3 MHz Sweep 9.99 ms (1000 pts)

1 Mbps Channel mid — 2441 MHz
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Mkr1 2.479841 GHz |
Ref 19.7 dBm Atten 20 dB 6.145 dBm
Peak
Log
10
Offst |
10.7
dB

K (R

M1 52
53 FC

Center 2.48 GHz Span 6 MHz
#Res BW 3 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts)

1 Mbps Channel high — 2480 MHz

Mkr1 2.402135 GHz I
Ref 14.7 dBm Atten 15 dB 2.566 dBm
Peak
Log I
10 [ = —

dB/ —T I

Offst
10.7 1
dB

H

M1 S2
53 FC

Center 2.402 GHz Span 6 MHz
#Res BW 3 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts)

2 Mbps Channel low — 2402 MHz
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Mkr1 2.440775 GHz
Ref 17.7 dBm Atten 20 dB 5.233 dBm
Peak
LOg 1
10 [ ———
dB/ | ]
Offst
10.7
dB

M1 S2
53 FC

Center 2.441 GHz Span 6 MHz
#Res BW 3 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts)

2 Mbps Channel mid — 2441 MHz

Mkr1 2.479811 GHz
Ref 17.7 dBm Atten 20 dB 3.888 dBm

Peak
Log

K |H

10
dB/

Offst | .—
10.7

dB

M1 52
53 FC

Center 2.48 GHz Span 6 MHz
#Res BW 3 MHz #ABW 3 MHz Sweep 9.99 ms (1000 pts)

2 Mbps Channel high — 2480 MHz
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Ref 17.7 dBm

Mkr1 2.402051 GHz |

Atten 20 dB

3.934 dBm

Peak
Log

10
dB/

Offst ‘_.--"""'r
10.7

dB

M1 S2
53 FC

Center 2.402 GHz
#Res BW 3 MHz

Span 6 MHz

#ABW 3 MHz Sweep 9.99 ms (1000 pts)

3 Mbps Channel low — 2402 MHz

Ref 17.7 dBm

Mkr1 2.440829 GHz

Atten 20 dB

65.166 dBm

Peak
Log

10

dB/ ]

Offst
10.7

dB

M1 52
53 FC

Center 2.441 GHz
#Hes BW 3 MHz

Span 6 MHz

#/BW 3 MHz Sweep 9.99 ms (1000 pts)

3 Mbps Channel mid — 2441 MHz
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Ref 17.7 dBm

Mkr1 2.480057 GHz

Atten 20 dB

4.925 dBm

Peak
Log

10
dB/

Offst
10.7

dB

M1 52
53 FC

Center 2.48 GHz
#Res BW 3 MHz

Span 6 MHz

#/BW 3 MHz Sweep 9.99 ms (1000 pts)

3 Mbps Channel high — 2480 MHz
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20 dB Bandwidth
Result

Test Specification
Detector
Port of testing

Requirement

EUT

Test results:

FCC part 15 Subpart C Section 15.247 (a)(1)

Peak

Antenna Port

The bandwidth of frequency hopping channel is the 20 dB emission bandwidth
, measured with the hopping stopped. The system RF bandwidth is equal to
the channel bandwidth multiplied by the number of channels in the hopset.
The hopset shall be such that the near-term distribution of frequencies
appears random , with sequential hops randomly distributed in both direction
and magnitude of change in the hopset while the long-term distribution
appears evenly distributed.

10 dB attenuator

Pass

Spectrum Analyzer

Note: Measurements are done as per FCC / DA-00-705, Filing and Measurement Guidelines for 15.247
Frequency Hopping Spread Spectrum (FHSS) Systems Mar.30, 2000 mentioned in ANSI C63.10-2013.

10 dB attenuator + 0.7 Cable loss = 10.7 dB offset is considered in below result

Table 6: 20dB Bandwidth and Occupied Bandwidth Test Results

Modulation F?ehqaunennecly 20dB Bandwidth 99;/;%33;1 d‘?[LEd

type (MH2) (MHz) (MH2)
2402 1.128 0.959

1 Mbps 2441 1.145 0.972
2480 1.141 0.966

2402 1.395 1.221

2 Mbps 2441 1.387 1.229
2480 1.388 1.232

2402 1.386 1.228

3 Mbps 2441 1.389 1.235
2480 1.391 1.237
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Ch Freq 2402 GHz Trig  Free
Occupied Bandwidth
Ref 17.7 dBm Atten 20 dB
#Peak
Log e =
P a1
10 2 =
dB/ s M
Offst R el e
10.7
dB
Center 2.402 GHz Span 3 MHz
#Res BW 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
959.2439 kHz xdB 20008
Transmit Freq Error -6.058 kHz
x dB Bandwidth 1.128 MHz

1 Mbps Channel low

Ch Freq 2.441 GHz

Occupied Bandwidth

972.2329 kHz

-23.208 kHz
1.145 MHz

Transmit Freq Error
x dB Bandwidth

Ref 17.7 dBm Atten 20 dB

#Peak

L

] M,

dB/ ] .

Offst Bl

10.7

dB

Center 2.441 GHz Span 3 MHz

#Res BW 100 kHz #F/BW 300 kHz Sweep 9.99 ms (1000 pis]

Occupied Bandwidth Occ BW % Pur 99.00 %

xdB  -20.00 dB

1 Mbps Channel mid
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19660361 001

Ch Freq

Occupied Bandwidih

248 GHz

Trig  Free

Ref 17.7 dBm

Atten 20 dB

#Peak

Log

10

p2ad N

dB/

Offst

10.7

dB

Center 2.48 GHz
#Res BW 100 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth
966.0516 kHz

Span 3 MHz

#VBW 300 kHz Sweep 9.99 ms (1000 pts]

99.00 %
-20.00 dB

Occ BW % Pwr
x dB

-21.763 kHz
1.141 MHz

1 Mbps Channel high

Ch Freg

Occupied Bandwidth

2.402 GHz

Ref 5.7 dBm

Atten 5 dB

#Peak

b =

Log

10

>
ey

dB/

Offst

10.7

dB

Center 2.402 GHz
#Res BW 100 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth
1.2218 MHz

Span 3 MHz

#/BW 300 kHz Sweep 9.99 ms (1000 pts

95.00 %
-20.00 dB

Occ BW % Pwr
x dB

-7.745 kHz
1.395 MHz

2 Mbps Channel low
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Ch Freq

Occupied Bandwidth

2.441 GHz

Ref 10.7 dBm Atten 10 dB
#Peak PLTE L L |
L L+ >
1:;9 = M
pa M,
dB/f T T e L=
Offst
10.7
dB
Center 2.441 GHz Span 3 MHz
#Res BW 100 kHz #/BUW 300 kHz Sweep 9.99 ms (1000 pts i
Occupied Bandwidth Occ BW % Pwr 99.00 %
1.2290 MHz x dB -20.00 dB
Transmit Freq Error -25.469 kHz
x dB Bandwidth 1.387 MHz

2 Mbps Channel mid

Ch Freq

Occupied Bandwidth

8 GHz

Ref 10.7 dBm

Atte

n 10 dB

#Peak

E+%

Log

10

—»
et

dB/

Offst

10.7

dB

Center 2.48 GHz
#Res BW 100 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth
1.2320 MHz

Span 3 MHz

#/BW 300 kHz Sweep 9.99 ms (1000 pts

99.00 %
-20.00 dB

Occ BW % Pwr
x dB

-25.737 kHz
1.388 MHz

2 Mbps Channel high
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Ch Freq

Occupied Bandwidth

Trig Free

Ref 10.7 dBm Atten 10 dB
#Peak |
Log /&.M""""’NW i Y
10 % A
dBf ,-'rr! N‘W—M__ML
N e
offst [ [
10.7
dB
Center 2.402 GHz Span 3 MHz
#Res BW 100 kHz #ABW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pur 99.00 %
1.2282 MHz xdB  -20.00dB
Transmit Freq Error -12.689 kHz
x dB Bandwidth 1.386 MHz

3 Mbps Channel low

Ch Freqg 2.441 GHz Trig Free
Occupied Bandwidth
Ref 10.7 dBm Atten 10 dB
#Peak o B it e
L & -
o9 > ™, €
10 i |
dBf T L ! ST E T L |
Offst
10.7
dB
Center 2.441 GHz Span 3 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
1.2357 MHz xdB  -20.00dB
Transmit Freq Error -25 652 kHz
x dB Bandwidth 1.389 MH=z

3 Mbps Channel mid
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Ch Freq 2.48 GH=z Trig  Free

Occupied Bandwidth

Ref 10.7 dBm Atten 10 dB
#Peak LR,
Log P il B T,
10 > s
w e
dB/ TRE—— | T— T EPR——— T |
Offst
10.7
dB
Center 2.48 GHz Span 3 MHz
#Res BWW 100 kHz #F/BW 300 kHz Sweep 9.99 ms (1000 pts]
Occupied Bandwidth Occ BW % Pwr 99.00 %
1.2379 MHz x dB -20.00 dB
Transmit Freq Error -25.323 kHz
¥ dB Bandwidth 1.391 MHz

3 Mbps Channel high
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Number of Hopping Channels
Result Pass

Test Specification FCC Part 15 Subpart C Section 15.247 (a) (1)

Detector Function Peak

Port of testing Antenna port

Requirement Frequency hopping systems operating in the band 2400-2483.5

MHz shall use at least 15 hopping channels
Test Method:

EUT . 10 dB attenuator Spectrum Analyzer

Note: Measurements are done as per FCC / DA-00-705, Filing and Measurement Guidelines for 15.247
Frequency Hopping Spread Spectrum (FHSS) Systems Mar.30, 2000 mentioned in ANSI C63.10-2013.

10 dB attenuator + 0.7 Cable loss = 10.7 dB offset is considered in below result

Test results:

|
Ref 14.7 dBm Atten 15 dB
A A R AR o
O LA FAASMARA AL MAUAI AL AARRAN LABMAI | AARAIALL M LAELH AT
offst || |
107 || [l
dB 1
b

Start 2.4 GHz Stop 2.483 GHz |
#Res BUW 100 kHz #FVBW 300 kHz Sweep 9.99 ms (1000 pts)

1 {1 F:;:! z.mzn:xti: Hz 4223 I;t;fne L

2 {1 Freq 2 45000 GHz 4821 dBm

Total Number of hopping channels =79
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Carrier Frequency Separation

Result

Test Specification
Detector Function
Port of testing
Requirement

Test Method:

EUT

Pass

FCC Part 15 Subpart C Section 15.247 (a) (1)

Peak
Antenna port

Frequency hopping systems shall have hopping channel carrier
frequency separated by a minimum of 25kHz or the 20dB
bandwidth of the hopping channel, whichever is greater

10 dB attenuator

Spectrum Analyzer

Note: Measurements are done as per FCC / DA-00-705, Filing and Measurement Guidelines for 15.247
Frequency Hopping Spread Spectrum (FHSS) Systems Mar.30, 2000 mentioned in ANSI C63.10-2013.

10 dB attenuator + 0.7 Cable loss = 10.7 dB offset is considered in below result

Test results:

Mkr3 2.405000 GHz
Ref 14.7T dBm Atten 15 dB 5.666 dBm
Peak o g )
Log 1L L TSy
10 m.w"'nﬂ \h""r-r ¥ ™t “"F: P P,
dB/
Offst
10.7
dB
Center 2.404 GHz Span 3 MHz
#Res BW 100 kHz #A/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 (5] Freq 2.402000 GHz 4.899 dBm
2 1} Freq 2.404000 GHz 5.248 dBm
3 (4] Freq 2.405000 GHz 5.886 dBm

Channel Separation
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Time of Occupancy (Dwell Time)
Result Pass

Test Specification
Detector Function
Port of testing
Requirement

Test Method:

EUT

Test Result:

FCC Part 15 Subpart C Section 15.247 (a) (1)

Peak

Antenna port
The average time of occupancy on any channel shall not be
greater than 0.4 seconds within a period of 0.4 seconds multiplied
by the number of hopping channels employed. Transmissions on
particular hopping frequencies may be avoided or suppressed
provided that a minimum of 15 hopping channels are used.

10 dB attenuator

Spectrum Analyzer

Time slot
Time Slot
DH Measurement (s)
Value (sec)
DH5 0.00289 0.308
2DH5 0.00285 0.303
3DH5 0.00286 0.305

Measurement Method

Period Time = 0.4(sec)*79 (hopping channel) =31.6 s

DH Time slot = Measurement value (Sec)*(1600/ (6*79))*Period time
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Mkr1 A 289 ms I
Ref 14.7 dBm Atten 15 dB -1.012 dB
Peak
Log
10
dB/ LES
Offst @
10.7 |
dB |'

i e Mt S TNITVTT YRR (e
Center 2.442 GHz Span 0 Hz
Res BW 1 MHz #ABW 3 MHz Sweep 9.99 ms (1000 pts)

Marker Trace Type X Axis Amplitude
1R %)) Time 4.15ms -23.91 dBm
1A 1} Time 2.89ms -1.012 dB
DH5
Mkr1 & 2.85 ms
Ref 14.7 dBm Atten 15 dB 2.401 dB
Peak
L{I-g 1H T
10 /%‘Tl’r LR i A L i ﬁ"l"'?
dB/
Offst A
10.7 |
dB l

M S I e R
Center 2.442 GHz Span 0 Hz
Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts)

Marker Trace Type X Axis Amplitude
1R {1 Time 800 us -7.356 dBm
1A {1} Time 2.85ms 2.401 dB

2DH5
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Mkr1 &4 286 ms
Ref 14.7 dBm Atten 15 dB -1.951 dB
Peak
Leg P
10 = T
dB/ b AR AL 2
Offst
10.7
dB
RV [P TRTIREET! | FPYF YT PRSI BpRTR R I
Center 2.442 GHz Span 0 Hz
Res BW 1 MHz #/BW 3 MHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1R 1) Time 1.74ms -12.87 dBm
1A ) Time 288 ms -1.851 dB

3DH5
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Test Report No.:

Band- edge Compliance of RF Conducted Emissions

Result

Test Specification
Detector Function
Port of testing
Requirement

Test Method:

FCC Part 15 Subpart C Section 15.247 (a) (1)
Peak
Antenna port

Pass

In any 100kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is
operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the
100kHz bandwidth within the band that contains the highest level
of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates

compliance with the peak conducted power limits.

EUT 10 dB attenuator Spectrum Analyzer
Test Result:
Reference E:gg
Modulation Fundamental velueatBand Edge V(‘?jlllgren;3 Value Limit
Channel Frequency A~B (dB)
type (MH2) (dB)
Frequency Value A
(MHz) (dB)
Low 2402 2400 -44.28 5.265 -50.065 -20
1 Mbps
High 2480 2483.5 -52.51 5.967 -58.477 -20
Low 2402 2400 -46.89 2.206 -49.096 -20
2 Mbps
High 2480 2483.5 -53.08 3.501 -56.581 -20
Low 2402 2400 -47.17 2.014 -49.184 -20
3 Mbps
High 2480 2483.5 -52.51 3.195 -55.705 -20
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Mkr1 2.402152 GHz
Ref 15.7 dBm Atten 15 dB 5.265 dBm
Peak ;
Log I‘
a /1Y
dB/
Offst AR
10.7 ||,
dB X W
JA.V IL‘J.‘LKF}
pndedante gt by ™ .
Center 2.4 GHz Span 20 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 ) Fraq 2.402152 GHz 5.285 dBm
2 ) Freq 2.390000 GHz -53.85 dBm
3 ) Freq 2.400000 GHz -£4.28 dBm
1 Mbps Channel low
Mkr1 2.479810 GHz
Ref 15.7 dBm Atten 15 dB 5.967 dBm
Peak o
Log }L
. AR
dBf
Offst \
10.7 N
dB L.\
o =
R N A4 Yo )
Center 2.48 GHz Span 20 MHz
#Res BUWW 100 kHz #ABW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 2.479810 GHz 5.867 dBm
2 ) Freq 2483500 GHz -52.51 dBm

1 Mbps Channel high
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Mkr1 2.402152 GHz
Ref 15.7 dBm Atten 15 dB 2,206 dBm
Peak 1
Log
10
ey iR
offst AN
10.7 Pl
'u'
a8 JI ’\nwr
4 o A il u_.LJu V\.ﬂ_h Ll s o
Center 2.4 GHz Span 20 MHz
#Res BW 100 kHz #A/BW 300 kHz Sweep 9.99 ms (1000 pts)
Markear Trace Type X Axis Amplitude
1 (%)) Freq 2.402152 GHz 2.208 dBm
2 ) Freq 2380000 GHz -53.01 dBm
3 ) Freq 2. 400000 GHz -48.89 dBm
2 Mbps Channel low
Ref 15.7 dBm Atten 15 dB
Peak
10 i
dB! I
Offst F 1
10.7 RN
dB Mw “'\l
™ Al .L.AM Wl"\ﬁpﬂ.ﬂ 1l da o
Center 2.48 GHz Span 20 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 5] Freq 2479880 GHz 3.501 dBm
2 5] Freq 2483500 GHz -53.08 dBm

2 Mbps Channel high
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Mkr1 2.402154 GHz

Ref 15.7 dBm Atten 15 dB 2.014 dBm
Peak o
Log
” rf"sf\
dB/
Offst R
10.7 P
dB o “‘L
SO T il
Center 2.398 GHz Span 20 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1} Freq 2 402154 GHz 2.014 dBm
2 1} Freq 2 330000 GHz -53.45 dBm
3 1} Freq 2 400000 GHz -47.17 dBm
3 Mbps Channel low
Mkr2 2.483500 GHz |
Ref 15.7 dBm Atten 15 dB -52.51 dBm
Peak 1
Log
10 P
B/ ! y
Offst f \\
10.7 P iy
a8 Y \ .
Lyt M M 2 A
Center 2.48 GHz Span 10 MHz
#Res BW 100 kHz #FUBW 300 kHz Sweep 9.99 ms (1000 pts)
NMarker Trace Type > Axis Amplitude
1 1} Freq 2 479995 GHz 3.195 dBm
2 1} Freq 2 483500 GHz -52 51 dBm

Printer Ty

Mbps Channel high
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Test Report No.:

Test Result: Hopping Mode

Reference Eggg
Modulation Fundamental value atBand Edge V(zlgﬁn)B Value Limit
Channel Frequency A~B (dB)
type (MH2) (dB)
Frequency Value A
(MHz) (dB)
Low 2402 2400 -46.99 3.593 -50.583 -20
1 Mbps
High 2480 2483.5 -52.12 5.134 -57.254 -20
Low 2402 2400 -48.02 1.855 -49.875 -20
2 Mbps
High 2480 2483.5 -52.86 2.628 -55.488 -20
Low 2402 2400 -45.47 -4.016 -41.454 -20
3 Mbps
High 2480 2483.5 -47.85 1.422 -49.272 -20
Mkr3 2.400000 GHz
Ref 15.7 dBm Atten 15 dB 46.99 dBm
Peak
Lo AONARMPAIM SN
s IR N RIS AR IR
Offst ]
10.7 |
dB - =t
A ALAN I PW
Center 2.402 GHz Span 25 MHz
#Res BW 100 kHz FA/BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1 Freq 2 402000 GHz 3593 dBm
2 {1} Freq 2.290000 GHz -48 .44 dBm
3 {1} Freq 2400000 GHz -48.99 dBm

Printer Type is None

1 Mbps Channel low
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Mkr2 2.483500 GHz

Ref 15.7 dBm Atten 15 dB -52.12 dBm
Peak
Log (A 1 T IV AL AT
O R R ICAR RIS AN
Offst ‘\
10.7 |
dB I.'\'L k
M MAAIRAAN
Center 2.48 GHz Span 25 MHz
#Res BW 100 kHz #/BYY 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2.480000 GHz 5.134 dBm
2 1) Freq 2.483500 GHz -52.12 dBm

Printer Type is Mone

1 Mbps Channel High

Mkr3 2.400000 GHz
Ref 15.7 dBm Atten 15 dB -48.02 dBm
Peak 1
L
Log Fanli s pln fman
Bl Y YV VIV Y
Offst f
10.7 !
dB = a ’H
A AL AAIASAN
Center 2.402 GHz Span 25 MHz
#Res BW 100 kHz FABW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type ¥ Aot Amplitude
1 (&b} Freq 2.402000 GHz 1.855 dBm
2 1) Freq 2.390000 GHz -48.99 dBm
3 1) Freq 2.400000 GHz -48.02 dBm

Printer Type is None

2 Mbps Channel low
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Mkr2 2.483500 GHz

Ref 15.7 dBm Atten 15 dB -52.86 dBm
Peak
o9 A n M ARIA A AL AR
A RN R AR R
Offst 1
10.7 1
dB ‘HLI
WU ANSUAAS
Center 2.48 GHz Span 25 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2 480000 GHz 2,828 dBm
2 1) Freq 2483500 GHz -52 88 dBm

Printer Type is None

2 Mbps Channel High

Mkr3 2.400000 GHz
Ref 15.7 dBm Atten 15 dB -45.47 dBm
Peak

o fammmwm RPIATY WY
!
[

10 {
dB/
Offst
10.7
@ |, il
e g e T

Center 2.402 GHz Span 25 MHz
#Res BYW 100 kHz #ABW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type ¥ Axis Amplitude
1 1) Freq 2.402000 GHz -4.018 dBm
2 (1) Freq 2.390000 GHz -498.97 dBm
3 1) Freg 2.400000 GHz -45.47 dBm

Printer Type is None

3 Mbps Channel Low



http://www.tuv.com/

FCC ID : 2AFV6-AMI-SPIRO-02

A TUVRheinland®

Produkte www.tuv.com

Products

Prufbericht - Nr.: Seite 37 von 56
Test Report No.: 19660361 001 Page 37 of 56

Mkr2 2.483500 GHz |
Ref 15.7 dBm Atten 15 dB 47.85 dBm
Peak ]
L
09 Pt 0 i i R,
10 =y 1 H
dB/
Offst ‘l
10.7 L
dB ! z
TR L o
Center 2.48 GHz Span 25 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 9.99 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2480000 GHz 1.422 dBm
2 1) Fraq 2483500 GHz -47 85 dBm

Printer Type is None

3 Mbps Channel High
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Conducted Spurious Emissions

Mkr1 442.7 MHz |
Ref 15.7 dBm Atten 15 dB 49.12 dBm
Peak
Log
10
dBi
Offst
10.7
dB

g:: ng. N IR NN, ‘?u,,l, i L LT PR B IY B TR BN A

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #A/BW 300 kHz  Sweep 100.5 ms (1000 pts)

30MHz to 1GHz Spurious Emissions

1 Mbps
Mkr1 2.404 GHz
Ref 15.7 dBm Atten 15 dB 5.303 dBm
Peak *
Log
10
dB/
Offst
10.7 4
dB P aler N T P T I ey ; T i
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 4] Fregq 2.404 GHz 5,303 dBm
2 13 Freq 13888 GHz -41.04 dBm

Channel Frequency 2402 MHz



http://www.tuv.com/

FCC ID : 2AFV6-AMI-SPIRO-02

Produkte
Products

www.tuv.com

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.:

19660361 001

Seite 39 von 56
Page 39 of 56

Mkr1 2.480 GHz |
Ref 15.7 dBm Atten 15 dB 6.006 dBm
Peak o
Log
10
dB/
Offst
10.7 3
dB Pk | MWW%M st Pk
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trece Type ¥ Axis Amplitude
1 5] Freq 2480 GHz 6.008 dBm -
2 1} Freq 13.686 GHz -39.89 dBm
Channel Frequency 2480 MHz
2 Mbps
Mkr1 2.404 GHz
Ref 15.7 dBm Atten 15 dB 2,377 dBm
Peak 1
Log T
10
dB/
Offst
10.7 2
Start 1 GHz Stop 26.5 GHz
#Res BYW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
MMarker Trace Type X Axis Amplitude
1 {1 Freq 2.404 GHz 2377 dBm
2 {1 Freq 13.686 GHz -40.8 dBm

Channel Frequency 2402 MHz
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Mkr1 2.480 GHz |
Ref 15.7 dBm Atten 15 dB 3.607 dBm
Peak 1
Log
10
dB/
Offst
10.7 3
dB et PYPY [ Mﬁ‘iﬂwml P T T e i
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 1) Freq 2 480 GHz 3,807 dBm
2 1} Freq 13888 GHz -40.36 dBm
Channel Frequency 2480 MHz
3Mbps
Mkr1 2.404 GHz
Ref 15.7T dBm Atten 15 dB 2.799 dBm
Peak 1
LO-g F
10
dB/
Offst
10.7 .
dB [N Lo T g, I TR b e Lt et
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #A/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 Q) Freq 2,404 GHz 2,798 dBm
2 {1 Freq 13886 GHz -40.75 dBm

Channel Frequency 2402 MHz
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Mkr1 2.480 GHz |

Ref 15.7 dBm Atten 15 dB 4.019 dBm
Peak {l\
Leg
10
dB/
Offst
10.7 J
dB | driat®™ L [ P oy w‘%mﬁ B il
Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 255 ms (1000 pts)
Marker Trace Type X Axis Amplitude
1 {1} Fraq 2.480 GHz 4019 dBm
2 {1} Fraq 13.888 GHz -40 74 dBm

Channel Frequency 2480 MHz
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Restricted bands of Emissions & Restricted Bands of Operation

Result

Test Specification

Test Method

Measurement Location
Measuring Distance

Detector
Requirement

Pass

FCC part 15 Subpart C Section 15.247 (d) / (15.209 & 15.205)

ANSI C 63.10 - 2013

Semi Anechoic Chamber

3m

QP for frequency below 1 GHz, average for frequency above 1 GHz
As per the limits mentioned in the below table

Table 7: Transmitter limits for Radiated emission of Section 15.209

Frequency Field strength Field strength Distance of
(MHz) (uV/m) (dBuV/m) Measurement (m)
0.009 — 0.490 2400/F(kHz) 48.50 — 13.80 300*
0.490 — 1.705 24000/F(kHz) 33.80 — 23.00 30*
1.705 -30 30 29.54 30*
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3

Remark: * The limit shows in the table above of frequency range 0.009 — 0.490, 0.490 — 1.705 MHz and
1.705-30MHz is at 300 meter, 30 meter and 30 meter range respectively, which corresponds to
128.51 — 93.80, 73.80 — 62.96 and 69.54 dBuV/m at 3m range by extrapolation calculation and the
measurement of loop antenna.

The emission limits shown in the above table are based on measurements employing a CISPR
guasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000 MHz
Radiated emission limits in these three bands are based on measurements employing an average
detector.

Test Conditions:

Environmental conditions:

Temperature: +24.5 °C

Supply Voltage: 5VDC from Power adaptor

RH: 61.9 %
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Test results:

No emissions found in frequency 9 kHz to 30 MHz

Test results for frequencies in the range 30 MHz — 1GHz

Adapter 1 with Battery 1 combination

Measured s :
Polarization Frequency value Limit Margin
(MHz) (dBuV/m) (dBuv/m) (dB)
Vv 148.825 25.00 43.5 -18.5
H 923.467 29.00 46 -17
Adapter 1 with Battery 2 combination
Polarization Frequency Mea?”"Ed Limit Margin
value
(MHz) (dBpV/m) (dBpuVv/m) (dB)
149.019 23.57 43.5 -19.93
\ 536.922 27.70 46 -18.3
591.63 27.70 46 -18.3
H 590.854 26.57 46 -19.43
898.635 31.34 46 -14.66
Adapter 2 with Battery 1 combination
Polarization Frequency Meaiured Limit Margin
value
(MHz) (dBpV/m) (dBuVv/m) (dB)
v 149.601 27.60 43.5 -15.9
536.825 27.05 46 -18.95
H 205.958 31.68 43.5 -11.82
590.563 26.27 46 -19.73
Adapter 2 with Battery 2 combination
Polarization Frequency MeaTured Limit Margin
value
(MHz) (dBuV/m) (dBpVv/m) (dB)
y 85.581 27.18 40 -12.82
148.34 27.99 43.5 -15.51
H 206.443 32.47 435 -11.03
591.242 26.06 46 -19.94



http://www.tuv.com/

FCC ID : 2AFV6-AMI-SPIRO-02

A TUVRheinland®

Produkte www.tuv.com

Products

Prufbericht - Nr.: Seite 44 von 56
Test Report No.: 19660361 001 Page 44 of 56

Test results for the frequencies in the range 1 GHz to 26.5 GHz.

Data Rate: 1 Mbps

Measured Field Limit Margin
Channe('IVIFl_:s)quency Polarization Fre(z&t:_'ezr;cy Strength (dBpv/m) (dB)
(dBpVv/m)
2390(Pk) 37.06 74 -36.94
2390(Av) 26.2 54 -27.8
Vertical 2402(Pk) 87.87 -
2402(Av) 78.06 -
4804(PK) 60.59 74 -13.41
2402 4804(Av) 48.52 54 -5.48
2390(Pk) 38.1 74 -35.9
2390(Av) 26.26 54 -27.74
. 2402(Pk) 78.71 -
Horizontal 2402(Av) 69.97 :
4804(Pk) 58.68 74 -15.32
4804(Av) 46.66 54 -7.34
2441(PK) 88.2 -
_ 2441(Av) 79.69 -
Vertical 4882(PK) 62.78 74 1122
4882(Av) 50.95 54 -3.05
2441 2441(PK) 85.19 -
Horizontal 2441(Av) 76.23 -
4882(Pk) 60.76 74 -13.24
4882(Av) 49.02 54 -4.98
2480(Pk) 87.77 -
2480(Av) 77.16 -
Vertical 4960(Pk) 61.71 74 -12.29
4960(Av) 50.03 54 -3.97
2483.5(PK) 38.9 74 -35.1
2483.5(Av) 26.87 54 -27.13
2480 2480(Pk) 87.06 -
2480(Av) 78.39 -
Horizontal 4960(PK) 60.9 74 -13.1
4960(AV) 48.6 54 -5.4
2483.5(Pk) 38.24 74 -35.76
2483.5(Av) 26.84 54 -27.16
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Data Rate: 2 Mbps

Measured Field Limit Margin
Channtzl\/llzljgfuency Polarization Fr(?:\q/ll:_lezr;cy Strength (dBuv/im) (dB)
(dBuv/im)
2390(Pk) 38.78 74 -35.22
2390(Av) 26.39 54 -27.61
) 2402(Pk) 84.09 -
Vertical
2402(Av) 75.14 -
4804(PKk) 56.74 74 -17.26
2402 4804(Av) 44.5 54 -9.5
2390(Pk) 38.63 74 -35.37
2390(Av) 26.43 54 -27.57
) 2402(Pk) 82.34 -
Horizontal
2402(Av) 73.6 -
4804(PKk) 56.79 74 -17.21
4804(Av) 45.21 54 -8.79
2441(PKk) 85.32 -
. 2441(Av) 76.5 -
Vertical
4882(PK) 59.05 74 -14.95
a4l 4882(Av) 46.97 54 -7.03
2441(Pk) 82.23 -
. 2441(Av) 72.45 -
Horizontal
4882(Pk) 56.86 74 -17.14
4882(Av) 45.28 54 -8.72
2480(Pk) 88.32 -
2480(Av) 78.78 -
. 4960(Pk) 57.92 74 -16.08
Vertical
4960(Av) 45.98 54 -8.02
2483.5(Pk) 38.6 74 -35.4
2480 2483.5(Av) 26.39 54 -27.61
2480(Pk) 84.21 -
2480(Av) 73.92 -
. 4960(Pk) 56.58 74 -17.42
Horizontal
4960(Av) 44.25 54 -9.75
2483.5(Pk) 35.83 74 -38.17
2483.5(Av) 26.18 54 -27.82
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Data Rate: 3 Mbps

Channel Frequenc ;\fgaﬁg:‘ecd Field Limit Margin
(MHz)q y Polarization (I?/IHZ) y Strength (dBuv/im) (dB)
(dBuv/im)
2390(Pk) 39.03 74 -34.97
2390(Av) 26.43 54 -27.57
) 2402(Pk) 86.35 -
Vertical
2402(Av) 81.97 -
4804(PKk) 62.03 74 -11.97
0402 4804(Av) 52.45 54 -1.55
2390(Pk) 38.14 74 -35.86
2390(Av) 26.38 54 -27.62
] 2402(Pk) 83.38 -
Horizontal
2402(Av) 79.87 -
4804(Pk) 60.23 74 -13.77
4804(Av) 50.57 54 -3.43
2441(Pk) 85.5 -
, 2441(Av) 80.94 _
Vertical
4882(Pk) 63.97 74 -10.03
oaal 4882(Av) 53.83 54 -0.17
2441(Pk) 82.32 -
, 2441(Av) 78.43 _
Horizontal
4882(PK) 62.81 74 -11.19
4882(Av) 53.26 54 -0.74
2480(Pk) 88.03 -
2480(Av) 84.05 -
_ 4960(Pk) 62.19 74 -11.81
Vertical
4960(Av) 52.49 54 -1.51
2483.5(Pk) 38.68 74 -35.32
2480 2483.5(Av) 27.26 54 -26.74
2480(Pk) 85.29 -
2480(Av) 81.87 -
) 4960(Pk) 62.72 74 -11.28
Horizontal
4960(Av) 52.57 54 -1.43
2483.5(Pk) 38.2 74 -35.8
2483.5(Av) 26.77 54 -27.23
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Conducted Emission Test on A.C. Power Line
Result Pass

Test Specification : FCC Part 15 Section 15.207

Test Method : ANSI C63.10-2013

Testing Location : Screened room

Measurement Bandwidth : 9kHz

Frequency Range : 150kHz — 30MHz

Supply Voltage : 120VAC,60Hz

Limit of section 15.207

Frequency of QP Limit AV Limit
emission
(MHz) (dBuv) (dBpV/m)
0.15-0.5 66 — 56* 56 — 46~
0.5-5 56 46
5-—30 60 50

* Decreases with the logarithm of the frequency
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Test Result: LINE Graphs and Tables

110v AC, 60Hz - Adapter 1 with Battery 1 combination

REW 9 kHz
MT 1l =

Att 10 dB AUTC FREAMP ON

Marker 1 [T1 1]

54.49 dBuV
16.402000000 MHz

100 T m- 15 wmEn
e
["B—~ap
oy 1
| <o A U;\\\
4
N N SR Ral ah
LY s Pl T AN/ \\
:‘ZAQ\MM J!\/ fhwwh‘"\mm ..f M \
“tgr' WP YAV {f
1050 kHz 30 MH=zZ
Line Graph
Level Limit Margin
Detector Frequency
(dBpv) | (dBpv) (dB)
Quasi Peak 150 kHz 34.61 66 31.39
Quasi Peak 490 kHz 44.22 55.92 11.7
Quasi Peak 886 kHz 34.78 56 21.22
Quasi Peak 1.422 MHz 39.76 56 16.24
Quasi Peak 6.91 MHz 44.82 60 15.18
Quasi Peak 16.402 MHz 48.96 60 11.04
Quasi Peak 20.574 MHz 47.81 60 12.19
Average 490 kHz 35.64 45.92 10.28
Average 882 kHz 24.72 46 21.28
Average 1.362 MHz 3341 46 12.59
Average 6.726 MHz 38.49 50 1151
Average 9.574 MHz 23.46 50 26.54
Average 16.33 MHz 43.56 50 6.44
Average 20.558 MHz 42.93 50 7.07

Line Table
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110v AC, 60Hz - Adapter 1 with Battery 2 combination

®

dBpv

1 FK

CLRWR

RBW
MT

9 kHz
1 s
Att 10 dB AUTO PREAMFP ON

Marker 1 [T1 ]

53.76 dBuv

16.538000000 MH=z

100 T - O ME-
| -0 / A \}:\\
- Ms!u\w AN | /X\V&
e b AN T
NREYIrAC Nl (e
1050 kHz 30 MH=z
Line Graph
Level Limit Margin
Detector Frequency
(dBpv) | (dBuv) (dB)
Quasi Peak 486 kHz 40.99 55.99 15
Quasi Peak 966 kHz 30.66 56 25.34
Quasi Peak 1.462 MHz 40.3 56 15.7
Quasi Peak 7.062 MHz 43.49 60 16.51
Quasi Peak 16.538 MHz 49.13 60 10.87
Quasi Peak 20.806 MHz 47.24 60 12.76
Average 486 kHz 30.01 45.99 15.98
Average 1.362 MHz 32.95 46 13.05
Average 6.79 MHz 38.25 50 11.75
Average 9.382 MHz 39.62 50 10.38
Average 9.722 MHz 28.9 50 21.1
Average 16.742 MHz 42.98 50 7.02
Average 20.694 MHz 42.49 50 7.51

Line Table

AC
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110v AC, 60Hz - Adapter 2 with Battery 1 combination

® RBW 9 kHz Marker 1 [T1 ]
MT 1= 53.41 dBuv
Att 10 dB AUTC PREAMP ON 16.406000000 MHz
dBRY |40 1 MHz 10 MHz
|-o0
1 FK
CLRWR
|-s0
2_av]
[cr.rw Rl N
[B~ap
|60
1
B~y
| <o " PA
L/\M "‘l\ +\/ +\
104 il J [X\\ "

W
]
/"/

AV i o S D
S| e Ly J
1050 kHz 30 MH=z
Line Graph
Detector Frequency Level Limit Margin
(dBpv) | (dBuv) (dB)
Quasi Peak 150 kHz 41.97 66 24.03
Quasi Peak 582 kHz 30.47 56 25.53
Quasi Peak 1.362 MHz 40.57 56 15.43
Quasi Peak 6.898 MHz 44.86 60 15.14
Quasi Peak 16.406 MHz 47.8 60 12.2
Quasi Peak 20.526 MHz 46.39 60 13.61
Average 154 kHz 27.66 55.77 28.11
Average 1.362 MHz 33.2 46 12.8
Average 6.75 MHz 38.26 50 11.74
Average 9.742 MHz 28.61 50 21.39
Average 16.538 MHz 43.07 50 6.93
Average 20.902 MHz 41.92 50 8.08

Line Table
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110v AC, 60Hz - Adapter 2 with Battery 2 combination

RBW

MT 1 s

Att 10 4dB AUTO PREAMP ON

9 kHz

Marker 1 [T1 ]

53.15 dBpv

16.538000000 MH=zZ

1 MH=z

10 MH=zZ

W L2 ') A Y
RN PAL RN AR
R CAZ NS VA
T W]

1050 kHz 30 MH=z
Line Graph
Detector Frequency Level Limit Margin
(dBpv) (dBpv) (dB)

Quasi Peak 178 kHz 38.1 64.54 26.44

Quasi Peak 606 kHz 30.16 56 25.84

Quasi Peak 1.462 MHz 40.33 56 15.67

Quasi Peak 6.754 MHz 44.14 60 15.86

Quasi Peak 6.762 MHz 38.16 60 21.84

Quasi Peak 9.722 MHz 37.2 60 22.8

Quasi Peak 16.538 MHz 48.49 60 11.51

Quasi Peak 20.906 MHz 47.04 60 12.96

Average 150 kHz 26.04 56 29.96

Average 1.362 MHz 33.03 46 12.97

Average 9.382 MHz 14.94 50 35.06

Average 9.722 MHz 33.64 50 16.36

Average 16.402 MHz 42.31 50 7.69

Average 20.554 MHz 41.07 50 8.93

Line Table
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NEUTRAL Graphs and Tables

110v AC, 60Hz - Adapter 1 with Battery 1 combination

®

dBuv

RBW

MT 1 =

Att 10 dB AUTO PREAMP CN

9 kHz

Marker 1

[T1 ]
52.52 dBuv

20.842000000 MH=Z

100 1l MH=Z 10 MHEH=
2 2]
EEE | -,
[ B~k
|60 ‘
[o—ay 1
.. FINESN
\ + 1 \
| 40 .M i 1 T ac
B M /7N
=0 v«\"\ »’lull’J "\lﬂ. U l*m ] [ ] r ﬂ‘\l
ST T AR
P 7 U’ LN \‘p\[ ¥
4 W .
150 kH=z 30 MH=
Neutral Graph
Level Limit Margin
Detector Frequency
(dBpV) (dBpv) (dB)
Quasi Peak 490 kHz 37.38 55.92 18.54
Quasi Peak 898 kHz 29.02 56 26.98
Quasi Peak 1.422 MHz 40 56 16
Quasi Peak 1.894 MHz 33,5 56 22.5
Quasi Peak 6.798 MHz 43.45 60 16.55
Quasi Peak 16.534 MHz 47.8 60 12.2
Quasi Peak 20.842 MHz 47.53 60 12.47
Average 490 kHz 28.88 45.92 17.04
Average 1.362 MHz 32.97 46 13.03
Average 6.782 MHz 37.14 50 12.86
Average 9.542 MHz 19.33 50 30.67
Average 9.742 MHz 20.65 50 29.35
Average 15.182 MHz 37.8 50 12.2
Average 20.71 MHz 42.11 50 7.89

Neutral Table
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110v AC, 60Hz - Adapter 1 with Battery 2 combination

RBW
MT

9 kHz

1=

Att 10 dB AUTC PREAMP CIN

Marker 1 [T1 ]

53.30 dBpv

21.002000000 MHZ

Tao T tme 10 E=
o » :
<. ‘ . f\\
o M MER +\1 &Uk
LT A L AR I
MY A A VAR
T VN S
1050 kHz 30 MH=z
Neutral Graph
Detector Frequency Level Limit Margin
(dBpv) (dBpv) (dB)
Quasi Peak 150 kHz 33.88 66 32.12
Quasi Peak 490 kHz 39.51 55.92 16.41
Quasi Peak 982 MHz 28.94 56 27.06
Quasi Peak 1.358 MHz 39.26 56 16.74
Quasi Peak 6.734 MHz 42.2 60 17.8
Quasi Peak 16.194 MHz 46.68 60 13.32
Quasi Peak 21.002 MHz 47.32 60 12.68
Average 490 kHz 30.57 45.92 15.35
Average 1.358 MHz 31.87 46 14.13
Average 6.898 MHz 36.5 50 13.5
Average 9.382 MHz 19.86 50 30.14
Average 9.722 MHz 31.7 50 18.3
Average 16.466 MHz 42.6 50 7.4
Average 20.486 MHz 42.23 50 1.77

Neutral Table

AC
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110v AC, 60Hz - Adapter 2 with Battery 1 combination

® REBW 9 kHz Marker 1
MT 1 =

[T1 ]
52.35 dBuv

Att 10 dB AUTO PREAMP ON 16.534000000 MHz
aepv | g 1 MHz 10 MHz
- 50
[cr.rwr) N
[=~cp
RSP NIT A MR AR
& P WY
e

150 kH=z

Neutral Graph

30 MH=z

Detector Frequency Level Limit Margin
(dBpv) (dBpv) (dB)
Quasi Peak 150 kHz 42.85 66 23.15
Quasi Peak 654 kHz 33.9 56 22.1
Quasi Peak 1.374 MHz 38.76 56 17.24
Quasi Peak 6.862 MHz 43.14 60 16.86
Quasi Peak 9.574 MHz 35.17 60 24.83
Quasi Peak 20.782 MHz 46.27 60 13.73
Average 170 kHz 25.7 54.93 29.23
Average 1.418 MHz 32.04 46 13.96
Average 6.806 MHz 37.28 50 12.72
Average 9.574 MHz 30.68 50 19.32
Average 16.674 MHz 41.59 50 8.41
Average 20.758 MHz 41.16 50 8.84

Neutral Table

AC
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110v AC, 60Hz - Adapter 2 with Battery 2 combination

RBW 9 kHz
MT 1 s

Att 10 dB AUTO PREAMFP ON

Marker 1 [T1 ]
52.11 dBpv
20.754000000 MHZ

Too T nm- 10 tm=
! ‘ !
- | /4 r En
Y LW K \1 28
i W._ijcw ;vw E‘W\V\{M“f v//x \"\ J]TJT? //
T’?S‘“Hw - u“« [
e A ety ‘L J
o= s
Neutral Graph
Level Limit Margin
Detector Frequency
(dBpv) | (dBuV) (dB)
Quasi Peak 154 kHz 38.96 65.77 26.81
Quasi Peak 670 kHz 32.05 56 23.95
Quasi Peak 1.462 MHz 39.76 56 16.24
Quasi Peak 6.902 MHz 41.89 60 18.11
Quasi Peak 9.718 MHz 34.02 60 25.98
Quasi Peak 20.754 MHz 46.91 60 13.09
Average 170 kHz 23.11 54.93 31.82
Average 658 kHz 21.79 46 24.21
Average 1.362 MHz 32.47 46 13.53
Average 6.878 MHz 36.55 50 13.45
Average 9.722 MHz 34.04 50 15.96
Average 16.882 MHz 41.1 50 8.9
Average 20.482 MHz 41.27 50 8.73

Neutral Table

AC
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